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Applicant:
Address:

The following merchandise was (were) submitted and identified by client as:

Sample Name: CANDLE SET

Item No.: 5166,3181

P/O No.: NO.57

Supplier:

Buyer: MKTO CATAL IMPORTACIONES S.L.
Sample Received Date:  Aug. 01, 2016

Test Period: Aug. 01, 2016 to Aug. 06, 2016

Test Result(s): Please refer to next page(s).

Test Requested and Conclusion(s):

No. Test Sample Standard and Requirement Conclusion(s)
1 | Submitted sample Soot Release (BS EN 15426:2007) PASS

Signed for and on Behalf of CTT

e
Yuhu / Lab supervisor
Consumer Testing Technology Co., Ltd.
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Test Result(s):
1. Soot Release (BS EN 15426:2007) °

Test Standard: BS EN 15426:2007 Candles -Specification for Sooting Behaviour

Number of sample(s) tested: 3 pieces of tealight candle

Initial Observation: No visible defects was found on all tested samples

Test Requirement; The average soot index from three tests (samples) shall be less than

1.0/hour, no individual sample shall exceed 2.0/hour

Note : Acceptance criteria : < 1.0/hour

Tested Sample 1 2 3
Original candle diameter (mm) 38 38 38
Original candle height (mm) 15 15 15
Net Candle weight (g) 12.8 12.8 12.8
Total measuring time, t., (hours) 3 3.67 3.67
Soot Index, Si 0.3 0.3 0.5
Average soot index per hour, Si, (=Si/ ty)

Note : Acceptance criteria : < 2.0/hour 0.10 s 0.14
Average Soot Index from 3 samples 0.11

Photo of Sample:

*»**End of Report***
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